ASSEMBLY INSTRUCTIONS

— =)
CVFDR1310 NOT SUPPLIED
HARDWARE
PARTS S.NO. DESCRIPTION QNT
S.NO. DESCRIPTION QNT D WASHER 10
BODY 01 SPRING
A E WASHER 10
F JCBC M6 x40 mm| (8
8 E LEG 02 G JCBC M6 x 20 mm| (02
C / STRETCHER | 01 H ALLEN KEY 01
I HANDLE KNOB | 04
J JCMC 35 mm 04

STEP - 1

Install the legs ( B ) as shown in the picture, position the dowel

in the hole located on the body top

a) Install the stretcher ( C ), then lock it between the body and legs
using Washer ( D ), Spring Washer ( E ), JCBC M6x40 ( F ),
Then tighten with allen key (H)

b) Lock the stretcher with the legs using Washer ( D ), Spring
Washer ( E ), JCBC M6x20 ( G ), Then tighten with allen key (H)

STEP -4

Install the knob ( | ) on the drawer, lock it
with a JCMC (J) screw and tighten with a

screwdriver

Leveller are provided at the bottom to the balance on uneven surface

MADE IN INDONESIA




